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Product Licence
Number

02142/0032

PI 03787/0670

04569/0412

04569/0413

05003/0041

05003/0042

05003/0043

05003/0044

05003/0045

05003/0046

05003/0047

05276/0018

PI 05513/0487

06464/0200

06464/0201

06464/0202

P1 06464/0586

PI 06464/0610

PI 06464/0637

PI 06464/0748

PI 06464/0789

Company
Name

Chatfield
Pharmaceuticals Limited

Swingward Limited
T/A Medihealth

Generics [UK] Limited

Generics [UK] Limited
NV Organon

NV Organon

NV Organon

NV Organon
NV Organon

NV Organon

NV Organon

Medimpex UK Limited

Eurochem Limited

Waymade Plc

Waymade Pilc
Waymade Plc

Waymade Plc

Waymade Plc

Waymade Plc

Waymade Plc

Waymade Plc

Product
Name

Paracetamol 500 mg Tablets

Pizotifen 500 mcg Tablets

Nicardipine Hydrochloride
Capsules 20 mg

Nicardipine Hydrochloride
Capsules 30 mg
Esmeron Vials

Esmeron Ampoules

Norcuron 4 mg Ampoules

Norcuron 10 mg Vials

Oncotice Ampoules

Oncotice Vials

Pavulon

Postfemin 750 mcg Tablets

Imigran Subject Injection

Ascorbic Acid 100 mg
Tablets

Ascorbic Acid 200 mg
Tablets

Ascorbic Acid 500 mg
Tablets

Fosinopril Sodium 10 mg
Tablets

Fozitec 10 mg Tablets
Pizotifen 500 mcg Tablets
Sandomigran 0.5 mg Tablets
Nitroderm TTS 10 Patch

Meloxicam 7.5 mg Tablets

Lipemol 20 mg Tablets
Pravastatin Sodium 20 mg
Tablets

Active
Ingredients

Paracetamol 500.000 mg

Pizotifen Hydrogen Malate
730.000 mcg

Nicardipine Hydrochloride 20.000 mg

Nicardipine Hydrochloride 30.000 mg
Rocuronium Bromide 10.000 mg/ml

Rocuronium Bromide 10.000 mg/m]

Vecuronium Bromide 4.000 mg

Vecuronium Bromide 10.000 mg
BCG TICE Strain 12.500 mg

BCG TICE Strain 12.500 mg

Pancuronium Bromide 4.000 mg

Levonorgestrel 750.000 mcg

Sumatriptan 6.000 mg

Ascorbic Acid 100.000 mg

Ascorbic Acid 200.000 mg
Ascorbic Acid 500.000 mg

Fosinopril Sodium 10.000 mg

Pizotifen Hydrogen Malate
730.000 mcg

Glyceryl Trinitrate 50.000 mg

Meloxicam 7.500 mg

Pravastatin Sodium 20.000 mg

Indications

Pharmacy Medicine

General Sales List

For the treatment of most painful
and febrile conditions, for
example headache, toothache,
colds, influenza and
dysmenorrhoea. Symptomatic
relief of rheumatic aches and
pains.

Prescription Only Medicine
Treatment of recurrent vascular
headaches.

Prescription Only Medicine

For the prophylactic treatment of
patients with chronic stable
angina and for the treatment of
mild to moderate hypertension.

Prescription Only Medicine
Same as in PL 04569/0412.

Prescription Only Medicine
Same as in PL 05003/0042.

Prescription Only Medicine

An adjunct to general anaesthia
to facilitate tracheal intubation
during routine and rapid sequence
induction, to provide skeletal
muscle relaxation during surgery.
As an adjunct in the intensive
care unit (ICU) to facilitate
intubation and mechanical
ventilation.

Prescription Only Medicine

An adjunct to general anaesthia
to facilitate endotracheal
intubation and to provide skeletal
muscle relaxation during surgery.

Prescription Only Medicine
Same as in PL 05003/0043.

Prescription Only Medicine
Same as in PL 05003/0046.

Prescription Only Medicine

For treatment of primary or
concurrent carcinoma-in-situ of
the urinary bladder and for the
prevention of recurrence of high
grade and/or relapsing superficial
papillary transitional cell
carcinoma of the urinary bladder
(Stage Ta or T1) after
transurethral resection.

Prescription Only Medicine
Used as an adjuvant in surgical
anaesthesia to obtain relexation
of the skeletal muscles in a wide
range of surgical procedures.
Also used for neuromuscular
blockade during intensive care
therapy for a variety of
pathologies, including intractable
status asthmaticus and tetanus.

Prescription Only Medicine

An oral emergency contraceptive
indicated for use within 72 hours
of unprotected intercourse. It
should be used only as an
emergency measure.

Prescription Only Medicine
Migraine.

General Sales List
Vitamin C deficiency. Treatment
and prevention of scurvy.

General Sales List
Same as in PL 06464/0200.

General Sales List
Same as in PL 06464/0200.

Prescription Only Medicine
Hypertension and heart failure.

Prescription Only Medicine
Prophylactic treatment of recurrent
vascular headaches.

Prescription Only Medicine
Angina pectoris.

Prescription Only Medicine
Osteoarthritis, rheumatoid
arthritis, ankylosing spondylitis.

Prescription Only Medicine
Coronary heart disease and
hypercholesterolaemia.

Date of
Authorisation

3rd August, 2000

11th August, 2000

9th August, 2000

9th August, 2000
4th August, 2000

4th August, 2000

4th August, 2000 ’ ¢

4th August, 2000
4th August, 2000

4th Avgust, 2000

4th August, 2000

12th May, 2000

F1th August, 2000

21st July, 2000

21st July, 2000
21st July, 2000

8th August, 2000

15th August, 2000

7th August, 2000

24th July, 2000

14th August, 2000




